
P/N DESCRIPTION QTY. 

RS176910 Glide Plate 1 

RS860855 Sub Assy, JL Glide Plate Hardware 1 

  RS770128   Washer M8 4 

  RS603613   HHCS, M8-1.25 X 30mm 4 

  RS740028  U-Bolt, 5/16-18 X 5.63 X 3.56 1 

  RS7768  Nut  5/16-18 Nylock 2 

  RS7733  Washer  5/16 USS 2 

  RS42702  Thread Lock - Pillow Pack 1 

RS82116 Instruction 1 


